
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
157182   ASTM A-36/A-572-50         0.150  0.855  0.017  0.004  0.167  0.016  0.020  0.016  0.004  0.042  0.004  0.007  0.003
257180   ASTM A-36/A-572-50         0.156  0.865  0.014  0.007  0.180  0.023  0.021  0.019  0.005  0.043  0.003  0.007  0.003
257181   ASTM A-36/A-572-50         0.160  0.845  0.019  0.004  0.178  0.037  0.025  0.019  0.005  0.047  0.004  0.007  0.003
351656   ASTM A-36/A-572-50         0.160  0.845  0.012  0.004  0.162  0.075  0.027  0.034  0.011  0.034  0.002  0.007  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
157182          261515348A      60.639(KSI)     76.472(KSI)     26(%)
157182          261515349A      58.500(KSI)     72.833(KSI)     25(%)
157182          261515436A      60.639(KSI)     76.472(KSI)     26(%)
257180          261515309A      62.823(KSI)     70.094(KSI)     24(%)           8
257180          261515310A      56.733(KSI)     67.852(KSI)     23(%)           8
257180          261515443A      62.823(KSI)     70.094(KSI)     24(%)           8
257181          261515327A      64.397(KSI)     79.852(KSI)     23(%)
257181          261515328A      64.211(KSI)     79.281(KSI)     24(%)
257181          261515428A      64.397(KSI)     79.852(KSI)     23(%)
351656          261515307A      64.128(KSI)     72.837(KSI)     28(%)
351656          261515308A      64.061(KSI)     74.134(KSI)     26(%)
351656          261515361A      64.128(KSI)     72.837(KSI)     28(%)
351656          261515432A      64.128(KSI)     72.837(KSI)     28(%)           8
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
157182          261515438A      42           12.0000      4.0000       12.2000      20.832          20937           0000171044
157182          261515444A      42           12.0000      4.0000       12.2000      20.832          20937           0000171044
257180          261515444A      42           12.0000      4.0000       12.2000      20.832          20937           0000171044
257181          261515432A      42           12.0000      4.0000       12.2000      20.832          20937           0000171044
351656          261515432A      42           12.0000      4.0000       12.2000      20.832          20937           0000171044
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
157182          261515438A      000030       1002173098
157182          261515444A      000030       1002173098
257180          261515444A      000030       1002173098
257181          261515432A      000030       1002173098
351656          261515432A      000030       1002173098
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